TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

SCHEMATIC

RED

+
O

o=
llll!O BLACK

BATTERY

RED

[mmmmm
\O RED

oo

AMMETER
(OPTIONAL)

WHITE

i
FUSE 30 AMP. : STARTER

sl bl suc g

IGNITION
SWITCH

BLACK

|
) 1
: O 1 O:— “““““ !
Lo L O SOLENOID
. : |
— iy
CLUTCH / BRAKE
(PEDAL UP) e

SEAT SWITCH
(NOT OCCUPIED)

/77 3
B ATTMENT CLUTCH GROUNDING
COUR L (CLUTCH OFF) CONNECTOR
@ METER O
(OPTIONAL) !
BLACK IGNITION _OSPA@;F:PLUG
~ UNIT (2 PLUGS ON
TWIN CYL. ENGINES)
SWRRCTImE mersan et
D S o I e P,
|
oRANGE S'AMPAC 3 3000 em . DIODE |
L e o - - J
\ 14 VOLTS AC MIN. @ 3600 RPM (LIGHTS OFF)
HEADLIGHTS
BROWN BLACK
NOTE
YOUR TRACTOR IS
EQUIPPED WITH A SPECIAL
ALTERNATOR SYSTEM.
'I(;lgE LIGCI;-iT'_I'ES ARE _II}IOET —9— —O—
NNECTED TO TH NON-REMOVABLE REMOVABLE
BATTERY, BUT HAVE THEIR CONNECTIONS  CONNECTIONS /7 7/
IGNITION SWITCH OWN ELECTRICAL SOURCE.
BECAUSE OF THIS, THE
POSITION | CIRCUIT | “MAKE” |  BRIGHTNESS OF THE LIGHTS WIRING INSULATED CLIPS
= WILL CHANGE WITH ENGINE NOTE: IE WIRING INSUL 2
FF M NONE NOTE: IF WIRING INSULATED
FNLGHT] Bai | Arv | SPEED. ATIDLE THE LIGHTS CLIPS WERE REMOVED FOR
: WILL DIM. AS THE ENGINE IS SERVICING OF UNIT, THEY
AN BrL | NONE  SPEEDED UP, THE LIGHTS SHOULD BE REPLAGED TO
START |B+L+S| NONE | WILL BECOME THEIR BRIGHTEST. PROPERLY SECURE YOUR WIRING.

27



REPAIR PARTS

PRODUCT NO. 954 1400-03

TRACTOR - MODEL NO. LTH120 (HCLTH1204),

ELECTRICAL

—_—_——— - - - -
|
|
|
!




REPAIR PARTS

TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

ELECTRICAL

KEY PART

NO.

NOC.

532144925
874760412
819091016
810040400
873220400
532156417
532153664
810090400
873350400
532136850
532004152
532124780
532146147

532108824
532124773
532121305
532140301
532124211
532141226
532122147
532156442
871110408
5321315863
532145673
873640400
532140844
532141940
532140413

DESCRIPTION

Battery 12 Volt 25 AMP

Bolt Hex Hd 1/4-20unc X 3/4
Washer 9/32 X 5/8 X 16 Ga.
Washer Lock Hvy Helical 1/4
Nut Fin Hex 1/4-20 Unc

Case Battery Mech Hinge
Switch Interfock Push-In
Washer Lock 1/4

Nut Jam Hex 1/4-20 Unc
Harness Asm Light W/4152j
Bulb Light #1156

Cable Battery 6 Ga 11" red
Cable Battery 6 Ga 44" red w/16
wire

Fuse 30 AMP Auto Green
Cable Ground 6 Ga 12" black
Switch Plunger Nc Gray
Switch Ign 4 pos w/lights

Nut Ignition

Cover Sw Ignition

Key lgn Modelled Generic
Harness Ign.

Bolt Blk Fin Hex 1/4 - 20 x 1/2
Cover Terminal Red

Solenoid

Nut Keps Hex 1/4-20 Unc
Adapter Ammeter Rectangular
Protection Wire Loop
Harness, Eng. B&S/Tec Dual

NOTE: All component dimensions given in U.S. inches.
1inch =25.4 mm.

29



REPAIR PARTS
TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

CHASSIS AND ENCLOSURES




REPAIR PARTS

TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

CHASSIS AND ENCLOSURES

KEY

74

129
134
140
142
143
144
145

PART
NO.

532160392
532140356
817490612
818131216
532158272
532162742
872140608
532155927
532157262
817490608
532156051
532126938
532156437
532124028
819131312
873800600
532149776
532149777
532156489
532139976
817490508
532139886
532139887
873800400
819091416
532150067
874780412
532150127
872140606
532154798
873510400
873680600
819091016
532160219
532158418
532156095
532154966
532154207
532156524
532005479

DESCRIPTICN

Chassis Weldment

Drawbar, Stretch

Screw Thdrol 3/8-16x3/4 Ty-tt
Washer 13/32 x 3/4 x 16 Ga.
Bumper Hood/Dash

Dash P/L M, Slkscr Mech Na N/HM
Bolt Carriage 3/8-16 x 1

Panel Dash Lh

Panel Dash Rh

Screw Thdrol 3/8-16x1/2 Ty-tt
Hood LT/PL Husqvarna

Bumper Hood

Plate Mtg Battery Fuel Tank Fr
Bushing

Washer 13/32 X 13/16 X 12 Ga
Nut Lock Hex W/Ins 3/8-16 Unc
Grille LT/PL Husgvarna

Lens LT/PL Husgvarna

Fender Footrest STLT Pnt

Bracket Support Fender

Screw Thdrol 6/16-18 x 1/2 TYT
Bracket, Asm. Pivot, L.H., Mower Rear
Bracket, Asm. Pivot, R.H., Mower Rear
Nut Lock Hex W/Ins 1/4-20
Washer 9/32 x 7/8 x 16 Ga.
Bracket Pnt. Pick off LT/PL Husgvarna
Bolt Hex 1/4-20 x 3/4

Air Duct Engine P/L

Bolt Rdhd Sgnk 3/8-16unc x 3/4
Dash Lower STLT

Nut Keps Hex 1/4-20 Unc

Nut Crownlock 3/8-16 UNC
Washer 9/32 x 5/8 x 16 Ga.

Rod Support Hood LT/PL Husa.
Bracket Suspension Front

Plate Reinforcement STLT

Bracket Swaybar Chassis

Bracket Pnt Footrest STLT

Rod Pivot Chassis/Hood

Plug Button

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm .

y

31



REPAIR PARTS

PRODUCT NO. 954 1400-03

TRACTOR - MODEL NO. LTH120 (HCLTH120A),

DRIVE

b

32



REPAIR PARTS
TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

DRIVE

KEY
NO.

PART
NO.

532140607
532142431
532144698
532154792
876020416
874490540
873800500
874780616
873800600
532121274
532145627
873350600
532106888
819131316
876020412
532145204
532071673
532130807
874760512
532155071
532120183
819211616
532124963
532123674
874760644
532124965
532154777
819131312
532127783
532154407
532123205
874760624
873680600
873680500
532105710
532105709
874760620
532161850
532140312
817490612
532124872
532161399
871170764
810040700

DESCRIPTION

Transaxle Assembly

Spring, Return, Brake

Pulley, Transaxle

Rod Shift Fender STLT

Pin Cotter 1/8 x 1 CAD

Bolt Hex Fighd 5/18-18 Gr 5

Nut Lock Hex W/Ins 5/16-18 Unc P
Bolt Fin Hex 3/8-16 Uncx1Gr.5
Nut Lock Hex 'W/Wsh 3/8-16 Unc
Knob 1/2-13

Red, Brake Hydro

Nut

Spring, Brake Rod

Washer

Pin Cotter 1/8 x 3/4 CAD.

Rod, Parking Brake

Cap, Parking Brake

Bracket, Transaxle '
Bolt Hex Hd 5/16-18 Unc x 3/4
Shaft, Foot Pedal

Bearing, Nylon

Washer

Pin, Roll

Pulley, Idler, Fiat

Bolt

Spacer, Split

Keeper, Belt Retainer

Washer 13/32 x 13/16 x 12 Gauge
Pulley, Idler, V-Groove

Bellcrank Clutch Grnd Drv STL
Retainer, Belt

Bolt

Nut Crownlock 3/8-16

Nut Crownlock 5/16-18

Link, Clutch

Spring, Return, Clutch

Bolt Fin Hex 3/8-16 Unc x 1-1/4
V-Beit, Ground Drive

Keeper, Center Span

Screw Thdrol. 3/8-16 x3/4 Ty. TT
Cover, Pedal

Pulley, Engine Mech 38" Deg Hydro
Bolt, Hex

Washer

33

KEY PART

NO.

66
70
71
72
73
74
75
76
77
78
81
82
83
84
86
87
88
89
90
93
94
95
96
97
98
100
103
104
105
106
108
109
1186
144
146
147
148
149
150
151

NO.

532161488
532134683
532141417
819132012
532141418
532121199
532121749
812000001
532123583
532121748
532161081
532123782
819171216
532141423
532157480
819212016
812000008
532158385
532124346
532142564
532140462
532144643
532124788
532144201
873510600
819111216
873940800
532141421
871070516
874780520
817541026
532145098
872110610
819111016
874490536
8744990524
532159103
532122052
532150935
819133210

DESCRIPTION

Keeper, Belt Engine Hydro
Keeper Beit Engine

Strap Torque Lh Hydro 500 18"
Washer 13/32 x 1-1/4 x 12 Gauge
Strap Torque Rh Hydro 500 18"
Spacer, Split

Washer 25/32 x 1-1/4 x 16 Gauge
E-Ring

Key, Square

Washer 25/32 x 1-5/8 x 16 Gauge
Shaft Asm. Cross Hydro 500/18" 98
Spring Torsion T/A

Washer 17/32 x 3/4 x 16 Ga.

Rod, Tie Hydro Sph Ball 500
Bushing

Washer 21/32 x 1-1/4 x 16 Ga.
Ring Klip #5304-62

Console, Shift Hydro STLT

Nut Self-Thd Wsh-Hd 1/4 Zinc
Line Fuel Hydro 4"

Fan, Hydro 7"

Control Asm. Bypass Hydro
Retainer Spring 1" Zinc/Cad
Keeper Belt Rh Hydro 500

Nut Keps Hex 3/8-16 Unc
Washer 11/32 x 3/4 x 16 Ga.

Nut, Hex Jam Toplock 1/2-20 Unf
Arm, Control Pump

Screw Cap Hex 5/16 x 18 x 1

Bolt Fin Hex 5/16-18 Unc x 1-1/4
Screw Hex Wh Hd #10-24 x 1-5/8
Adaptor Far/Hydro Lt Hyd Alum
Bolt, RDHD SQ Neck 3/8-16 x 1.25
Washer 11/32 x 5/8 x 16 Ga.

Bolt Hex FigHd 5/16-18 x 2-1/4
Bolt Hex FigHd 5/16-18 x 1-1/2
Spacer

Spacer Retainer PM Mower
Bushing Nylon Collered

Washer 13/32 x 2 x 10 Ga.

NCTE: All component dimensions give in U.S. inches.
1inch =25.4 mm.



REPAIR PARTS
TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03
STEERING ASSEMBLY




REPAIR PARTS

TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

STEERING ASSEMBLY

KEY PART

NO.

-
COOTNOUIRAWN =

11

NN =t b —d b
NDOOoo~NUTW

NN NN
~NOoO oW

DO NOT AL LALADNWWWOWWWNN
ONOOWMNRAELNOPRWON2COOONONO O®

NO.

532124415
532154427
532156483
532157473
532124931
532121748
819272016
812000025
532124937
532156438
810040600
532154779
873901000
532156546
532057079
532124035
532126684
871200410
532127501
532154406
543126847
532136874
819131416
817490612
876020412
532130465
532155099
532152927
532124416
819133808
532124701
532100711
532155092
532121749
532153720
532121232
532124836
873800500
874780520
532156594
874780616
532154780
532154404
874781044
532154429

DESCRIPTION

Wheel Steering

Axle Asm STMP Dropped STL
Spindle Asm LH

Spindie Asm RH

Bearing Race Thrust Harden
Washer 25/32 X 1-5/8 X 16 Ga
Washer 27/32 X 1-1/4 X 16 Ga
Ring Klip #t5304-75

Bearing Col Strg Blk

Link Drag Extended Stamp
Washer Lock Hvy Hicl Spr 3/8
Bearing Axle STLT/GT

Nut Lock Flange 5/8-11 Unc
Shaft Asm Strg

Washer Thrust 515x 750x 033
Support Shaft

Washer Shim 1/4 X 5/8 X 062
Screw Hex Socket 1/4-20 x 5/8
Shaft Asm Pittman

Bracket Steering

Bushing Link Drag Blk LR
Gear Sector

Washer 13/32 X 7/8 X 16 Ga
Screw Thdrol 3/8-16x3/4 Ty-tt
Pin Cotter 1/8 X 3/4 Cad

Rod Tie Wire Form 19 75 Mech
Bushing Strg

Screw

Insert Cap Strg Wh Au

Washer 13/32 X 2-3/8 X 8 Ga
Lock nut

Adaptor Wheel Strg

Boct Steering Shaft

Washer 25/32 X 1 1/4 X 16 Ga
Extension Steering Shaft LR/LT
Cap Spindle Fr Top Blk

Fitting Grease

Nut Lock Hex w/Ins 5/16-18
Bolt Fin Hex 5/16-18 Unc x 1-1/4
Kit, Steering Assembly Svc
Bolt Fin Hex 3/8-16unc x 1 Gr. 5
Spacer Axle

Bearing Arm Pittman

Bolt, Fin Hex 5/8-11 UNC x 2-3/4
Axle, Brace

NOTE: All component dimensions given in U.S. inches.
1 inch = 25.4 mm.

35



REPAIR PARTS

TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

SEAT ASSEMBLY

1

By
>

Wl e

cae A

KEY PART
NO. NO.

CoONOOTAWN =

532140838
532140551
874760616
819131610
532145006
873800600
532124181
817490616
819131614
532155925
532121246
532121248

DESCRIPTION

Seat

Bracket Pivot Seat 8 720

Bolt Fin Hex 3/8-16unc X 1
Washer 13/32 X 1 X 10 Ga
Clip Push-In ‘

Nut Hex w/Ins. 3/8-16 Unc
Spring Seat Cprsn 2 250 BIk Zi
Screw Thdrol 3/8-16 X 1 Ty-it
Washer 13/32 X 1 X 14 Ga.
Pan Seat

Bracket Mounting Switch
Bushing Snap Blk Nyl 50 Id

36

KEY PART
NO. NO.

14
15
16
17
21
22
23

24
25
26

872050412
532134300
532121250
532123976
532153236
873800500
874780814

819171912
532127018
810040800

DESCRIPTION

Bolt Rdhd Sgnk 1/4-20x1-1/2
Spacer Split 28x 36 Yel Zinc
Spring Cprsn 1 27 Blk Pnt

Nut Lock 1/4 Lge Fig Gr 5 Zinc
Bolt Shoulder 5/16-18 Unc

Nut Hex Lock W/Ins 5/16-18
Bolt, Hex Head, Fin 1/2-13x7/8
Grade 5

Washer 17/32 X 1-3/16 X 12 Ga.
Boit Shoulder 5/16-18 X 62
Washer Lock

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



REPAIR PARTS
TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

DECALS

KEY
NO.

PO OOOUTAWN —

—d —h

PART
NO.

532157032
532157007
532157195
532157193
532271967
532159713
532137259
532150617
532157140
532136832

WHEELS & TIRES

4
3 6
6 10 20
N / ) il 11
&N
— 2
e )
o 1
5 NI -
A
-l
14 Ll i i
N—" R ———
KEY PART
DESCRIPTICN NO. NO. DESCRIPTICN
Decal Oper. Step Thru Eng/Fr 20 532145005  Decal Bat Dan/Psn
Decal Fender Auto Husq Radius -- 532154515  Pad Footrest LH STLT
Decal Hood LH -- 532154516  Pad Footrest RH STLT
Decal Hood RH -- 532138311 Decal Handle Lft Height Adjust
Decal HP Engine -- 532142341 Decal Drawbar Cntrl Mvt Hyd
Decal Pnl Side -- 532162498  Manual Owner's (English)
Decal Warning -- 532162499  Manual Owner's (French)
Decal Fender Husq Available accessories not inciuded with tractor:
Decal Fender Danger Eng/Fr -- MK380 Mulcher Kit with Blades
Decal V-Belt Schematic
KEY PART
NOC. NO. DESCRIPTION
1 532059192  Cap Valve Tire
2 532065139  Stem Valve
3 532106222 Tire F Ts 15 X 6 0 - 6 Service
4 532059904  Tube Front (Service Item Only)
5 532138336 Rim Asm 6"front Silver Service
6 532124957  Fitting Grease (Front Wheel Only)
7 532124959  Bearing Flange (Front Wheel Only)
11 8 532138337  Rim Asm 8"rear Silver Service
9 532124635 Tire R Ts 18x8 5-8 C Service
/ 10 532124926  Tube Rear (Service ltem Only)
11 532104757 Cap Axle Blk 150X 100
-- 532144334  Sealant, Tire ( 10 oz. Tube)

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

37



TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

REPAIR PARTS
ENGINE

OPTIONAL EQUIPMENT

Spark Arrester

38



REPAIR PARTS
TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

ENGINE

KEY PART

NO.

1
2
3
4

13

14

15

16

23

29

31

32

33

35

37

38

40
44
46
62
72
78
81

NOC.
532140310

817720410

532137348
532272293
813280324
813200300
811050600
532159880
532137180
532161911
532140527
532123487
817490512
532137040

532124028
817490412
819091416
810040500
871070512
817490620
532128861

DESCRIPTION

Control Th/ch 23 5 LH Flag
Screw Hex Thd Cut 1/4-20x5/8 T
Engine, Briggs 289707

Muffler LT B&S 12/12.5/13HP
Gasket Eng 1 313 Id Tin Plated
Nipple Pipe 3/8 Npt X 3"

Elbow Std 90 Degree 3/8-18 Npt
Washer Lock Ext Tooth 3/8
Shield Brn/Dbr Guard

Kit Spark Arrestor (Flat Scrn)
Tank Fuel Front 2 00

Cap Asm Fuel W/sym Vented
Clamp Hose Black

Screw

Line Fuel 20"

Plug Oil Drain (Order From Engine
Manufacturer)

Bushing Snap Nyl Blk Fuel Line
Screw Hexwsh Thdrol 1/4-20x3/4
Washer 9/32 X 7/8 X 16 Ga
Washer Lock Hvy Hlcl Spr 5/16
Screw Hexhd Cap 5/16-18x 3/4
Screw Thdrol 3/8-16x1-1/4 TYTT
Nut Flange 1/4-20 Starter Nut

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

39



REPAIR PARTS
TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

MOWER DECK




REPAIR PARTS
TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

MOWER DECK

KEY
NO.

PART
NO.

532142829
872140506
532138017
532138440
532124670
532130832
532850857
810030600
532140296
532134148
532129885
532137645
532128774
532110485
532140329
532132827
873680500
532137607
532105304
532123713
532110452
532106736
819111016
532106735
53257722

532129963
532153532
532137266
532131494
873680600
532133551
532133504
532124788
532130840
532133943
532133840
532122052
532162132
532144200
876020312
532142427
532131870

DESCRIPTION

Deck Asm Weldment

Bolt Rdhd Sgnk 5/16-18unc X3/4
Bracket Asm Fr Sway Bar 38/42
Bracket Asm Deck Sway Bar
Retainer Spring

Arm Suspension Rear

Bolt 3/8 -24 X 1.25 Gr 8
Washer Lock Hvy 3/8

Washer Hard Blade Mower Vented
Blade Mower Mulching 38"
Bearing Ball #6024 (Mandrel)
Shaft Asm W/lower Bearing
Housing Mandrel Vented
Bearing Ball Mandrel

Stripper Mower Vented

Bolt Shoulder

Nut Crownlock 5/16-18 UNC
Bracket Deflector Mower

Cap Sleeve 80x 112 Blk Mower
Spring Torsion Deflector 2 52
Nut Push Phos & Qil

Shield Deflector

Washer 11/32 X 5/8 X 16 Ga
Rod Hinge

Screw Thd Rolling Washer Head
Washer Spacer Mower Vented
Pulley Mandrel

Nut 9/16 Toplock Fing Qil Dip
Pulley ldler Flat 3 060

Nut Crownlock 3/8-16 UNC

Rod Pivot W/nibs

Rod Clutch Secondary

Spring Retainer 1" Zinc/cad

Asm Brake

Washer Hardened

Arm Idler

Spacer Retainer Pm Mower
Knob Rd 7/16-14 Plastic Thds Blk
V-Belt Mower

Pin, Cotter 3/32 x 3/4

Rod Clutch Primary 38/42
Spring Return

41

KEY
NO.

73
74
75
76
77
78
79
80
81
82
86
87
88
89
92
96
97
98
99
100
101
107
108
109
110
113
122
123
124
128
129
130
131
141

PART
NO.

532127847
532121748
812000029
532128903
532127845
532160570
532127498
532153701
873350600
532142028
532125074
532128772
819111216
819131612
873800600
874530620
873930600
819132016
810040600
532135651
532132803
532133502
532133503
874760640
532142587
817490512
532131289
532131288
872110614
532153390
819131312
874780616
872140608
532124931
532130794

532142820

DESCRIPTION

Arm Clutch Secondary

Washer 25/32 X 1-5/8 X 16 Ga
Ring Klip #t5304-75

Bolt Shoulder 3/8-16 Unc 1 44
Keeper Spring 4 000

Arm Asm Clutch Primary
Bushing 747 Od X 794 Lg Brass
Spring Clutch Mower

Nut Hex Jam 3/8-16

Trunnion Adj 94

Runner, LH

Runner, RH

Washer 11/32 x 3/4 x 16 Ga.
Washer 13/32 x1x 12 Ga.

Nut Lock Hex W/Ins 3/8-16 Unc
Bolt 3/8-16 x 1-1/4 Mulcher

Nut Crownlock 3/8-16 UNC
Washer 13/32 x 1-1/4 x 16 Ga.
Washer Lock Hvy Hicl Spr 3/8
Nut Wing

Cover Asm Mulching 38"
Spacer, Retainer

Stiffener, Idler Arm

Bolt, Hex Head 3/8-16 x 2-1/2
Upstop Deck Front 38"

Screw Thdrol 5/16-18 X 3/4
Rod, Brake, LH

Rod, Brake, RH

Bolt, Carriage 3/8-16 x 1-3/4
Washer Felt

Washer 13/32 x 13/16 x 12 Ga.
Bolt, Fin Hex 3/8-16 UNC x 1 Gr. 5
Bolt, Rdhd Sgnk 3/8-16 x 1
Washer Thrust .75 x 1.230
Mandrel Asm Service (Includes Key
Nos. 8-10, 12-15, 31 and 33)
Mower Deck Complete (Std. Deck -
order separately mulcher plate
components key nos. 96-101)

NOTE: All component dimensions given in U.S. inches
1 inch =25.4 mm



REPAIR PARTS
TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03
MOWER LIFT

AN



REPAIR PARTS

TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

MOWER LIFT

KEY PART

NO.

O~NOOThWN =

NO.

532159460
532159471
532105767
812000002
819211621
532120183
532109413
532124526

11 532139865

532139866
532124670
532127218
873350800
532130171
873800800
532139868
532124660
532140302
873540600

DESCRIPTION

Wire Asm Inner/Sprg w/Pingr Lt
Shaft Asm Lift

* Pin Groove

E Ring #5133-62
Washer PLTD 21/32 X 1 X 21ga
Bearing Nylon Blk 629 Id
Grip Handle Bicycle
Button Plunger Black

Link Lift LH
Link Lift RH
Retainer Spring
Link Front
Nut Jam Hex 1/2-13 Unc
Trunnion Blk Zinc
Nut Lock W/wsh 1/2-13unc
Arm Suspension Rear
Spring, Retainer
Bearing Pvt. Lift Spherical
Nut Crownlock 3/8-24

NOTE: All component dimensions given in U.S. inches
1 inch =25.4 mm

a3



REPAIR PARTS
TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-13

HYDRO TRANSAXLE - MODEL NUMBER 310-500

AA



HEPAIR PARTS
TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-13
HYDRO TRANSAXLE - MODEL NUMBER 310-500

KEY
NOC.

—t ot .
POOO~NONPWND—

NN —b b el
WO ~NO

w

WWNhNDMNN
POOONOD

W W
N o

Ww
©

PART
NO.

532142986
532142987
532142932
532142528
532142933
532142934
532142935
532150771
532142937
532142938
532142939
532142940
532142941
532150772
532150773
532142944
532142945
532142946
532150774
532142948
532142949
532142950
532150787
532142951
532142952
532142953
532142954
532142955
532150777

DESCRIPTION

Housing, Lower

Assembly, Upper Housing
Seal, Lip

Ring, Wire Retaining

Ring, Retaining

Bearing, Shaft Ball

Bearing, Cradle

Bearing, Thrust 30 x52x 13
Swashplate, Variable

Block, Cylinder Assembly
Arm, Trunnion

Seal, Lip

Guide, Slot

Shaft, Motor

Bearing, Thrust 42 x68 x 16
Block, Cylinder Assembly
Seal, Lip 10x25x 7
Actuator, Bypass

Center Section Assembly Kit
Seal, Lip 26 x42x8

Ring, Retaining

Washer 26 x 35 x 1

Nut, Jam

Qil Filter Element

Arm, Bypass

Ring, Retaining

Arm, Actuating

Pin, Actuating

Bolt 5/16-24 x 1-3/4

45

KEY PART

NO.

40
41
43
44
52
53
56
58
59
62
63
64
68
69
92
93
98
99
113
114
119
134
135
139
140

NOTE: All component dimensions given in U.S. inches

NO.

532150778
532142958
532142884
532142990
532142991
532142961
532142963
532142964
532142965
532142966
532142967
532142920
532142969
532144610
532142977
532142978
532142993
532142976
532142917
532142918
532142980
532144607
532144608
532150775
532150776

DESCRIPTION

Locknut, Hex 5/16-24 UNJC
Brake Rotor/Stator Kit
Washer 7/16 x 7/8 x .060
Differential Assembly
Washer 3/4x1.5x.13
Seal .75x1.25x.250
Shaft, Input

Bolt 1/4-20 x 1.38

Pin .50D x .43 ID x .750
Arm, Control

Puck, Dampener

Set Screw

Spring

Stud 5/16-24

Spring, Block

Washer, Block Thrust
Sleeve Bearing

Seal, Wiper

Cap, Vent Assembly
Fitting, O-Ring Assembly
Spacer

Nut, Castle 5/16-24

Pin, Cotter

Spring, Compression

Nut, Hex 5/16-24

1inch =25.4 mm



R e

‘sado|s uo uojjoalip HBuibueys uaym uonnes
aWa4]1Xa 9s1249X3] "J04ju09 Jo ssoj 10 Buiddiy yuanaad o} Ajje

-npeab suiny] ayeypy "ase} ayj ssodoe Janau ‘(.G ueyyy Jajealb
jou) sadojs jo aae} ayj umop pue dn Jojoel] 1noA ajesadQ

~@ oo
| XYW .SG1

"FAHL HO INITT ANS
HLIM T3A37 SIHL QTOH ANV LH9DIS

I

no I - aainmn
T1IH SSOHOV LON 2 =~ _.Wz_p:w_m
“TTIH NMOd ANV dn 3did ATNO =~ ~ L

NOILLYHIdO 34VS HOd S3dOTS DNILHDIS HO4 3AIND a31SIADHNS

A



S6/C €T-18 €8 LES

91282 ON ‘JLLOTHVHO
JAIHA SAOOM HILIWIHAd r-9006
ANVdINOD N3QHVYH B 1SIHO4 VNHVYADSNH

‘eale 1NoA ul ajeap B Joj 29AMSNH-008-1 Bules Aq 10 Aiojoainp suoydsja)
fedo] ayy jo ,sabied mojiaA, aul ybnosy) pejedo Ajlewsou aq ued Jajeap euseabsny pazuouine uy "Ajuelem
siy1 Aq pasanoo Jou ase sebreyo Aianjep pue dn-yoid ‘asuadxa s Jaumo ay) Je pasanep aq Isnw 1onpoid ay |
‘ainjiey 10 wajqosd jeuopesado syl jo sjep woiy sep (0g) Ay uey) sa1e) ou ‘1euuew Ajgw e uj 1aeap euseAbSNH
Ppaziioyine Uk 0} PaIBAIBP 94 ISNW BAOBJP 8q 0} pansljaq onpoid ay) ‘AJue.IeM S} JO J1jUSG BY} UIBIGO 0 |

‘19|eap Buyies
8u} Jo ssaIppe puE Bweu 8181dwod pue ‘Jequinu [BUSS ‘1I8quInu |apow ‘paseyaind aiep apnjoul isnw jooid Siy L
"8018s AjuBlIEM UIBIGO 0} 18P0 Ul IBjeap BuIBADSNH pazioyine ayj o) pajuasaid aqisnw aseyaind jo jooid

"80|A185 Bles-1s0d alej1oe) 0] pue AJueliem B} wWiyuod 0} J8pIo Ul 8seyoind Jo ajep sy} woi)
sAep (0}) ua) ulyum pajiew aq pinoys pied sty “Auedwog) uspIer) ¥ 18104 BuleAbSNH 0} pajiew pue Ino pajjy
Apadoid st preg uonensibay Aueliep syl jey) uienas ayew o) Aljqisuodsal s sajeag pue S J8UMQ 8y} S )}

NOILVHIAISNOOD ALNVHHVM NIVL80 O1 3HNA300dd :9 NOILO3S

“13WO0ISN9 8yl yum Ajajos sisal ‘g uonoas ut paureidxa se ‘aseyaind
JO JoO1d "UOlIEN|BAS 10} J8jeap BUIBADSNH PSZILIOYINE UE 0} SI SB PaIBAap Ing ‘pasn aq jou pjnoys 1onpoid ay)
‘1200 ainjiey 10 wajqod jeuoiiesado ue pinoys ‘jenuew s Joleiado/s JBUMQ BUI JO UOIISS SOUBUSIUIEW BY) UI
uanum se deaydn jesauab pue sbelols ‘uonelado ‘@oueuaiUBW ‘BIBD B|GRUOSEAI IGIYXE ISNW 1onpod By |

S3ILNIGISNOdS3d HIWOLSND S NOILD3S

‘a)e}s o} ajels woyy Area yoiym sjybu saylo aaey ospe Aew noA pue ‘syybis (ebs) oyroads
noA sanib Aueirem siyy 'noA o} Aidde Jou Aew suoisnjoxa 1o suopelwy 8roge 8y} oS ‘sise| Ajuelem paidul ue
Buoj moy uo suoyeyw 10 ‘sabewep jeiuanbasuod 10 [eJUBPIoUL JO UOISNIOX3 B} MOJ|E JOU Op SBJE]S BUI0S

'S10NA0YHd a3dnt
-OV4NNVYW ATSNOIAIHd 31vadN OL1 NOILYDIT180 JWNSSY LON S30A ANV ‘IOILLON LNOHLIM
10NA0Hd 3HL 40 NDIS3A FHL FAOHWI HO IDONVHO OL 1HDIH FHL SIAHISIH YNHYADSNH
"INIWILVLS ALNVHHYM Q3 LINIM 3HL NI G3NIJ30 SY OIH3d ALNVHHYM IHL OL NOILYHNA NI
Q31N S1S1ONA0Hd 3S3HL NO 3SOdHNd HYINJILHYd V HOd SSINLIH HO ALIIGV.INYHOHIW
40 ALNVHHVM Q3INdWI ANY "MV 378V0ITddVY A8 A3118IHOHd IN3LX3 3HL OL 1d30X3
S10NA0Hd 3S3HL NO ALNVHHVYM G317dWI HO SS3HJX3 ANY 40 HOV3HE HO4 SIOVWVA TVIL
-N3IND3ISNOD HO TV.LINIAIONI ANV HO4 378VI738 LON TIVHS YNHYADSNH 'HISYHOHNd 3HL 40
AQ3IW3H 3AISNTIOXT IHL ST ALNVHHVYM SIHL HIANN 3AIAOHd SY LNIW3OV1d3H HO Hivdad

‘anoqe 8y jo Aue sajje 6ulinogo esn panunuod o} anp sjuauodwoo so sped o} sbewep jeuonppy (b)
110 SMe|
8|qeoidde Aue yum Aidwoo o) jiey o} 1onpoud ay) sasnes o ‘Aiqeinp 1o ‘Asjes ‘uonesado ‘souewiopad
s.Jonpoid 8yl sioeye Jo npoid syl jo asn papusiul ay) abueyd jey) suoneoypow 1o suoneialy (€)
‘eusenbsniy Aq paysiuiny 19ays
uononsut 1o fenuew sojesad/s,JI8UMQ 8yl YlIIM SOUBPIOIDE Ul JIun 8y} urejutew 1o ajesado o) ainpred ()

'siqey asn 1o abelols 1981100u1 0] BNP UONORBI BSIBAPE AUE 10 ‘UOISOII0D
‘Isni ‘aunisiow ‘saniseiqe ‘Wip ‘1an} sjels Buipnjous 10ai6au pue aousbiBau ‘esnsiw ‘asnge uspooy (1)
:Buimoyjoy ayy woiy Buninsas sjosjep o} ajqeayddeur aq jeys Aluesem sy

SNOILVLINIT NV SNOILd3OX3 ¥ NOILO3S

“181njoejnuew sulbua Aped pay) Aq painjogjnuew are
yoiym suonejnbas y 43 pue 56-gyyO Uim Aldwiod o} Aiessaoau sjuauodwod welsAg jonuog uoissiwg ()
PUE ‘13iMoBNUBW BY) 0} JUBS 3q pjnoys Ajueiiem
Joj swiep jje ‘Aueuem e sanb yoium Aed piyl e Ag pa1aaoo sie sjuswyoene uapieb pue umeq  (p)
Jsanjoejnuew sjendordde sy o} Juas aq jsnw swiep jje ‘aseyosind
Jo awi 8y} je pajddns uonewrojul jonpoud aul ynm Bunum u papiroid se Ajuelem s ainjognuew
anoadsal ay) Aq pasanod ase swaj esay) ‘euseabsny Aq painjoejnuew jou swis)sAs aaup pue suibug | (g)
ybiy 19j01ABIN 0) BNP JEUBIEW JO UONEIOJ0ISIP jeInjeN (2)
‘saun pue sados Japels ‘sbnid yreds ‘ureyo
mes ‘sbunds puimal ‘sjueauqn ‘sieq apinb ‘sisyy 'sqing ‘s1sidepe ape|q ‘sepe|q ‘s)aq ‘o) papwi| Jou
Inqg ‘Buipnjout *asn seinBas jewiou YBNOIY) LIOM BWI0DBQ YIIYM SWIBY BOUBUSIUIBL JSWOISNO [BWION (1)
:Aueiiem siyy Aq paianoa Jou ase sway)l Buimoyjoy sy

ALNVHHVM SIHL A9 d343A0J LON SWILI € NOILDO3S

‘pouad Ajueliem ay) Buunp diysuewyiom Jo [eusiew uy jo8jep e Jo asnesaq sjiey
uauodwod e §1 1oqe) Jo sped Joj abieyd Jnoyim sjuauodwod sandasep aoejdal 10 edas |im eureAbSNH

ALNVHHVYM JHL H3ANN SNOILYDITE0 S.YNHVADSNH :2 NOILD3S
‘sued Juawaoe|das pue apinb moq euseabsny :Ajuersep Aeq og

‘uia18y papiaoid asimiaylo se ydaoxa asn Bupnpoid
awoout 10 [euoissajoid ‘jeuonnisul ‘eIDISWWOD ‘[BluBl Jof pasn Jonpoid eureabsny Auy :Kuesepm Aeq 06

‘sasodind jejoswwod
10J pasn GEg PuUB geg ‘S22 ‘2E ‘221 ‘'S2L ‘02| Siapow Jewwi) “asn Buionpoid swosujuou Jo fruonnisuiuou
‘leuoissajoiduou ‘|e1osaWwwIoouUou Joj S19MO|q Yordyorq pue smes Bules|o ‘smes uey) :Ajueliep Jeap |

‘aseyoind jo swm je payiddns uoneuwnoju; 1onpoid ypm Ajueirem sleredss e paai@oal sey Jaseyoind au) yoiym
Joj s1anoeynuew suibus Aued pays Ag paimoejnuew swaysAs suibus jo ped aie yoym sjusuodwod asou) 1oy
1deoxa ‘suonenbas vd3 pue 56-aHvD Uim Aidwoo o} Aressassu sjusuodwod walsAs j011u0d uoissIwg

‘pajels ulsiay se 1daoxa ‘asn Buionpoid awoouluou 10 [euolNpISUIUOU ‘jeuoissajoiduou
‘|e11awwosuou 1o} spnpoid [eauos)s pue ‘siawwn a6pay ‘s19mojq playpuey ‘siemolq mous ‘sispnoysniq
'S1awwil ‘SI9||N ‘S1Iamow pulyaq yjem ‘siojoel) uapieb pue pieh ‘siemow umel Buiply :Ajuelsep Jesp 2

“Jonpoud pjay puey uo sa|Npous pue s|109 uoubl ‘syeys JBww) ‘saull 18| Iy AJURLIBAL awa)I]
:Mojaq Yuoj 185 Sk Jonpoud ay) jo pouad

Auessep, aui 1oy aseyasnd jo ajep au} wouj diySUBLIOM PUB [BLIBIEW Ul S198J8p WOJj 931} 8q 0} Jaseyaind
jeuibio ay) o} 1onpoid euseabsny sjuesem (euseabsny,) Auedwon uspien 1§ Ise104 eureabsny

ALNVHHVYM G3LINIT ‘1 NOILO3S

AININFLVLS ALNVHHVM

eusenbsnH (@)




Husqvarna
532162498 11.03.97 RH Printed in U.S.A.



	SCHEMATIC

	REPAIR PARTS

	ELECTRICAL

	CHASSIS

	DRIVE

	STEERING

	SEAT

	ENGINE

	MOWER DECK

	MOWER LIFT

	TRANSAXLE


	SLOPES OPERATION

	WARRANTY


